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HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1)"*"mark......... means this part is changed from the previous parts book.
As to the details of the change, refer to the “List for information of change”.
2)"#01" o refer to “Note” explanation at bottom of page.
2.Codes on the "Qty” column
= Each numeral indicates the number of parts required.
+ “0.1” and “2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.

4 Dotted lines on the Figures indicate assembly parts.
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1. FRAME & MISCELLANEOUS COVER COMPONENTS
BRES - H1ERIR
REF.NO NOTE PART NO DESCRIPTION m A Qty
1 210-96359 FACE PLATE ASM. XA% (U3) 1
2 210-96409 SIDE COVER Y RA45 1
3 210-90709 THROAT PLATE NUAH 1
4 A3243-997-C00 REAR METAL OIL PIPE DYOXF) FA-2)A4T 3
5 210-44151 SLIDE PLATE ASM.A ANUAGA = 1
6 210-44102 SLIDE PLATE A ARNTAE A [@D)
7 210-44201 SPRING ANUAE  J{% (2)
8 SS-7060310-SP SCREW 3/32-56 L=3 Jlbesxy 3,/32-56 L=3 (2)
9 210-44300 SLIDE PLATE B ANUA%5 B 1
10 S$S-2110915-SP SCREW 11/64-40 L=8.5 VILBSxRY 11./64—-40 L=8. 5 2
11 SS-7090710-SP SCREW 9/64-40 L= 6.8 NIlESXY 9,/64-40 L=6. 8 T
12 S$S-2110915-SP SCREW 11/64-40 L=8.5 JIWVPSxRY 11./64-40 L=8. 5 2
13 SS-6151920-SP SCREW 15/64-28 L=19.0 ESx%Y 15/64-28 L=19 2
14 210-97605 TAKE-UP COVER (JE) FVEVAIN—= (JEYTD ) 1
15 SS-7150740-SP SCREW 15/64-28 L=7 JbeSxy 15/64-28 L=7 2
16 CM-3002000-01 ATTENTION SEAL AT AFa94—)0 (16) 3
17 229-01805 GROUND MARK ISR -0 1
18 CM-3012000-02 SAFETY LABEL_L oD Faoa Futy =)L (1) 1
19 210-59514 THREAD RACK KARENT 1



2. MAIN SHAFT COMPONENTS
EERBALR
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 210-44508 MAIN SHAFT DIIY 1
2 210-44607 MAIN SHAFT BUSHING, FRONT DOIY IIXZ) 1
3 210-44706 MAIN SHAFT BUSHING, CENTER DOIY FAXII 1
4 210-44805 MAIN SHAFT BUSHING, REAR DOIo HIOXY)L 1
5 210-44904 THREAD TAKE-UP CAM FUEVAL 1
6 210-91707 CRANK ROD NURDZZ>o0v R 1
7 210-45109 CRANK PLATE NUIRD 5205 (B) 1
8 210-45208 FEED ECCENTRIC CAM FoU ANVVUAL 1
9 210-67855 HAND WHEEL COMPL. NZXZO)rydo 1
10 CQ-2020000-00 OIL WICK avy 0.16
K NS-6680410-SP NUT 9/32-28 OvAZFYR 9,/32-28 T
12 210-45406 FELT DOIIXZI TTIUk 3
13 210-45505 SIDE PLATE FTOU ANIIVAL HOAS 1
14 210-45604 NEEDLE BAR CRANK SHAFT NURD 500398 1
15 210-45703 THRUST COLLAR 0II0 RASARDYT 1
16 S$5-8151550-SP SCREW 15/64-28 L=15 RXXRY 15/64—-28 L=15 3
17 $S-8660612-TP SCREW 1/4-40 L=6 RAXRY 1/4-40 L=6 2
18 PT-0405600-SH TAPER PIN F—)\EY 1
19 NS-6680410-SP NUT 9/32-28 OvhoFrYhk 9,/32-28 1
20 $S-1681140-SP SCREW 9/32-28 L=11 HYSRY 9,/32-28 L=11 2
21 SS-8150710-SP SCREW 15/64-28 L=7 KXXY 15/64-28 L=7 2
22 $5-2110915-SP SCREW 11/64-40 L=8.5 JIVHSRY 11,/64-40 L=8.5 2
23 $S-9702110-SP SCREW OvAhomIL b~ 2
24 RE-0400000-K0 E-RING 4 EAY XD 4 1
25 $S-8660610-TP SCREW 1/4-40 L=6 R"XRY 1/4-40 L=6 2
26 210-91806 THREAD TAKE-UP LEVER FUEY I
27 210-46008 BALANCE ROLLER. FvE>I0 1
28 #o1 210-46107 ROLLER FrE>IO 1
29 #01 210-46206 ROLLER FvE>I0 1
30 210-46313 ROLLER STUD FrEyIOYY 1
31 SD-1070901-TP HINGE SCREW EVES I
32 #01 400-27078 ROLLER FvE>I0 1
NOTE(;F5E) #01...SELECTIVE PARTS BEIRBE



3. NEEDLE BAR & UPPER FEED MECHANISM COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 210-49200 DRIVING CAM Javsrhh 1
2 210-49309 CONNECTING ROD UoFoU0Oy R 1
3 210-49408 DRIVING SHAFT ARM, FRONT DOFoUDT (¥I) 1
4 210-49515 DRIVING SHAFT ARM, REAR DoFoUDT (Dv0O) 1
5 210-49606 FEED ROCKER SHAFT DoOF oI 1
6 210-49705 BUSHING, FRONT DA OUTT IIXFI 1
7 210-49804 BUSHING,REAR DOFOUIT T RXYI 1
8 210-49903 ROD JATTAHAR 1
9 210-50000 HINGE SCREW UOZFoUOy R FURY 1

10 210-50109 WASHER OOZoU0v R FURITHR 1
11 NS-6720440-SP NUT 11/32-28 OvAZFYEN 11,/32-28 I
12 210-48707 HINGE SCREW TYAXAR Ry 2
13 RE-0800000-K0 E-SHAPED SNAP RING (8MM) EAYRXDT 8 2
14 $S-8660610-TP SCREW 1/4-40 L=6 rXRY 1,/4-40 L=6 2
15 SM-6061552-TP SCREW M6 L=15 OvAo7FRIL 1
16 SM-6081802-TP SCREW OYAZ7FRILE 1
17 $S-8150710-SP SCREW 15/64-28 L=7 XY 15/64—-28 L=7 2
18 210-48707 HINGE SCREW CTrOAXAR PRy 2
19 210-93901 L-LINK LAYUVD 1
20 210-94008 UPPER FEED FRAME DRIVING LINK DoZoU ADRY Uvo 1
21 210-94107 WALKING FOOT FTHIFAHT7Y 1
22 210-94701 UPPER FEED BAR DOFoUIRD 1
23 210-94800 UPPER FEED BAR PIN DoOFoURDIEY 1
24 210-94909 UPPER FEED BAR GUIDE DOFOURDHA R 1
25 $S-7110540-SP SCREW 11/64-40 L=5 ISRy 11,/64—-40 L=5 3
26 SS-7110840-SP SCREW 11/64-40 L=7.8 JIESXY 11,/64—-40 L=7. 8 T
27 RE-0800000-K0 E-SHAPED SNAP RING (8MM) EAY XD 8 2
28 210-92002 NEEDLE BAR J\UR™S 1
29 210-92101 FRAME DRIVING BASE J\URDID RO A 1
30 210-92200 PRESSURE PLATE NURDIDROSYA FHIAS 1
31 210-92309 NEEDLE BAR CONNECTION INURDFF T
32 MC-5320023-00 NEEDLE (794 NM=230) J\U (794 NM=230) 1
33 210-92408 NEEDLE STOPPER J\U RX 1
34 210-92507 DRIVING SHAFT >THhI 1
35 210-92606 DRIVING SHAFT FRONT METAL FTHID IIAY) 1
36 210-92705 DRIVING SHAFT REAR METAL FTAIT T RXFID 1
37 210-92804 DRIVING SHAFT FRONT ARM >THhYO BUIOF 1
38 210-92903 DRIVING SHAFT REAR ARM FAHYS dADTOF 1
39 210-93000 FRAME DRIVING LINK IURIUVY 1
40 210-48707 HINGE SCREW CrdXHR oy 2
41 210-93109 NEEDLE BAR FRAME DRIVING ROD NURDIDRIOY R 1
42 210-93208 PRESSURE PLATE I ROYA FHYIA% 1
43 210-93307 PRESSURE SHAFT U RODEA FHUIRXIY 1
44 210-93406 FRAME DRIVING BASE SHAFT JNURDID RO AT 1
45 210-93505 FRAME DRIVING BASE SHAFT METAL JNURDIDROSTAIT AH)L 1
46 210-93604 FRAME DRIVING BASE GUIDE DU EPINEEGL 1
47 210-93703 NEEDLE ROD ROCKING ARM JNURHIY RYDF 1
48 RE-0800000-K0 E-SHAPED SNAP RING (8MM) EASZ XD 8 2
49 CQ-2020000-00 OIL WICK avy 1
50 CS-1801211-SH THRUST COLLAR D=18 W=12 2AS5ZA LD D=18 W=12 2
51 S5-8660810-TP SCREW 1/4-40 L=8 KXY 1,/4-40 L=8 4
52 $5-8150710-SP SCREW 15/64-28 L=7 rXXRY 15/64-28 L=7 2
53 $S-8660512-TP SCREW 1/4-40 L=5 rXRY 1,/4-40 L=5 1
54 $S-7151550-SP SCREW 15/64-28 L=14.5 JIbeSxY 15/64-28 L=14.5 1
55 SM-6061552-TP SCREW M6 L=15 OvAo7FRIL 1
56 SM-8061212-TP SCREW M6X12 RXZRIY M6 L=T12 T
57 D2446-141-E00 METAL SCREW A bhFYU AL RXXRIA 1
58 SM-8061212-TP SCREW M6X12 rXRY MB L=12 1
59 $S-6110710-TP SCREW 11/64-40 L= 6.5 ES%Y 11,/64-40 L=6.5 1
60 $5-8660512-TP SCREW 1/4-40 L=5 K"XRY 1/4-40 L=5 2
61 SM-6061650-TP SCREW ESXY M6 L=16 I
62 SM-8061212-TP SCREW M6X12 RXRY M6 L=12 1
63 S$S-7111120-SP SCREW 11/64-40 L=10.5 ey 11,/64-40 L=10. 5 1
64 $S-7151120-SP SCREW 15/64-28 L=11 JbeSxy 15/64-28 L=11 1
65 SD-1201201-TP HINGE SCREW EVES) 1
66 NS-6680410-SP NUT 9/32-28 OvAZFYE 9./32-28 1
67 210-50000 HINGE SCREW DoFoUOv R SR 1
68 NS-6720440-SP NUT 11/32-28 OvhorYhk 11,/32-28 1
69 210-50109 WASHER UoFoUOv R FURITHR 1
70 SM-6061552-TP SCREW M6 L=15 OvAIT7FRIL 1
71 WP-0621026-SP WASHER 6.2X9.5X1 ESHAX 6. 2X9. 6X1 T



4. PRESSURE COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 210-50505 PRESSER BAR FHIRY 1
2 210-50604 PRESSER BAR BUSHING FHIRIASIL 1
3 210-50703 SCREW FHIT Faoubwyxy 1
4 210-50802 SPRING FHIFIoey/{x 1
5 210-95005 PRESSER BAR GUIDE BRACKET FHIRDS+ 1
6 210-51008 HAND LIFTER LINK FHI7F T3 1
7 210-51107 HAND LIFTER CAM FHUITFH AL 1
8 210-51206 HAND LIFTER LEVER FHIFH L= 1
9 210-51305 NUT FUIFaotwy xIFvh 1

10 210-51404 GRIP FHI7ZTUIN— ZFUIT 1
11 210-51503 GUIDE PLATE FUIROAF J084 K/IX I
12 210-51602 THRUST COLLAR FUIFS ALASANDT 1
13 210-51701 ROLLER FOLLOWER O—>— 707 1
14 210-51800 GUIDE NUT ZUIRDSF 084 RID 1
15 $5-6660622-TP SCREW OvAZF7FmIL 1
16 B1662-562-000 COLLAR FOULUIN= A% 1
17 210-95153 PRESSER FOOT ASM. AUIVEPY (U3) 1
18 210-95104 PRESSER FOOT FUIV NPy (1
19 210-97506 GUARD dEPH—R (1)
20 $S-7091410-SP SCREW 9/64-40 L=13.5 JIbeESxRY 9,/64-40 L=13. 5 1
21 SS-8660942-TP SCREW 1/4-40 L=8.5 KXY 1,/4-40 L=8.5 2
22 PS-0300201-KP SPRING PIN 3.0X20 ATUvIEY 3. 0X20 1
23 SS-8150410-SP SCREW 15/64-28 L=4 XY 15,/64-28 L=4 1
24 NS-6090310-SP NUT 9/64-40 OvAZFYhE 9/64-40 1
25 $S-7621040-SP SCREW 3/16-32 L=9.5 JIbe>xy 3/16-32 L=9. 5 2
26 SS-6121210-SP SCREW 3/16-28 L=12 ESXY 3/16—28 L=12 2



5. FEED MECHANISM COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION B & Qty
1 210-95609 FEED DOG V. RsADIAN 1
2 210-52006 FEED BAR FoUEA 1
3 210-52105 FEED BAR SHAFT FToUSA T 1
4 210-52204 FEED BAR ARM. FToUA OF 1
5 210-52303 FEED ROCKER SHAFT AANAZFTO) U 1
6 210-52402 FEED ROCKER SHAFT BUSHINGFRONT XA ~NAA2UTZ <IXF)D T
7 210-52501 FEED ROCKER SHAFT BUSHINGCETER XA NAATUIYT FHXY)L 1
8 210-52600 FEED ROCKER SHAFT BUSHING,REAR XA NA AT UIZ P RXY)L 1
9 210-52709 FEED ROCKER SHAFT ARM,REAR AANAZOUDT (D20O) 1

10 210-52808 ROD J9R50v R 1
(K| B1619-241-H00 FEED CONNECTING LINK PENE DY 1
12 210-53004 FEED BAR LINK FoUSA UV 1
13 210-53103 DRIVING SHAFT ARM,FRONT JADTFOUDT (XI) 1
14 210-53202 DRIVING SHAFT JIoTF oIy 1
15 210-52600 FEED ROCKER SHAFT BUSHING,REAR XA NA AT UIT P RXY)L 1
16 210-52501 FEED ROCKER SHAFT BUSHINGCETER XA ~NAAZUIZT FAXHF)D T
17 210-53509 DRIVING SHAFT ARM,REAR JanusFouosF (Dv0O) 1
18 210-53608 CAM ROD ALOw R 1
19 210-53707 FEED DRIVING CAM Javshh 1
20 S$5-4080620-TP SCREW 1/8-44 L=6 FRRY 1/8-44 L=6 2
21 SS-8620610-TP SCREW 3/16-32 L=6 RXXT 3/16—-32 L=6 I
22 CS-0790721-TH THRUST COLLAR D=7.94 W=7 ASANDT D=7. 94 W=7 1
23 SS-7090620-TP SCREW 9/64-40 L=6.1 RIbESx%yY 9/64-40 L=6. 1 2
24 NS-6680410-SP NUT 9/32-28 OvAhsrVYhk 9/32-28 1
25 SM-6061552-TP SCREW M6 L=15 OvAHI 7ML~ 2
26 CS-1471012-SH THRUST COLLAR D=14.72 W=10 ZISAKDT D=14. 72 W=10 I
27 S$5-8660610-TP SCREW 1/4-40 L=6 AXZY 1/4-40 L=6 2
28 S$S-8151150-SP SCREW 15/64-28 L=10.5 AXxY 15/64—-28 L=10.5 1
29 $S-8150710-SP SCREW 15/64-28 L=7 rXxXYJ 15,/64—-28 L=7 1
30 $5-8151150-SP SCREW 15/64-28 L=10.5 AXxY 15/64—28 L=10.5 1
31 SD-1201201-TP HINGE SCREW FUXRT T
32 NS-6680410-SP NUT 9/32-28 OvAZFrYhk 9/32-28 1
33 B1617-241-H00 HINGE SCREW, A TJIRIVUVD FoRY A 1
34 B1618-241-H00 HINGE SCREW, B TR oI B 1
35 SM-6061552-TP SCREW M6 L=15 OvAZ7FHRIL & 2
36 B1424-158-000 HINGE SCREW NUR=-F-R=FT7UDF FUXI 2
37 RE-0700000-K0 E-RING 7 EASY XD 7 2
38 SM-6061552-TP SCREW M6 L=15 OvAHI 7L~ 1
39 229-04155 MAIN SHAFT THRUST COLLAR ASM. DOIORASARNDT (UF) 1
40 SS-8660610-TP SCREW 1/4-40 L=6 XX 1/4-40 L=6 (2)
41 SS-8151150-SP SCREW 15/64-28 L=10.5 KXZRY 15/64—-28 L=10. b T
42 $5-8150710-SP SCREW 15/64-28 L=7 AXxY 15,/64—-28 L=7 1
43 $5-6151920-SP SCREW 15/64-28 L=19.0 ESx®Y 15/64—-28 L=19 1
44 B1702-012-000 OIL FELT JI)U b 1
45 B1213-012-000 FELT RETAINER JI)h AT 1
46 SD-1000951-SP HINGE SCREW D=10 H=9.5 VXY D=10 H=9. 5 T
47 NS-6680410-SP NUT 9/32-28 OvAhsrVYhk 9/32-28 1
48 $S-8660512-TP SCREW 1/4-40 L=5 X%y 1,/4-40 L=5 2
49 CQ-2020000-00 OIL WICK avy 0.13
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6. FEED REGULATOR MECHANISM COMPONENTS



REF.NO NOTE PART NO DESCRIPTION B % Qty
1 210-54002 FEED REGULATOR FoU Faobwvsdg 1
2 210-54101 FEED REGULATOR SHAFT FoU Faowvsda IO 1
3 210-54200 STOPPER FOU Faowvsda O5AH 1
4 210-54309 SIDE COVER FOUUIN— IRA4% 1
5 210-54408 LEVER SHAFT FToOUUIN— Vo 1
6 210-54507 LEVER GRIP FoOUOU— —FU 1
7 210-54606 LEVER FoULIN— 1
8 210-54705 NUT FoUFIorY Fwb 1
9 210-54804 SPRING FOUFIorY FwbIx 1

10 210-54903 BALL ZFoUFaoEvy3ay d9Fa9 1
11 210-55009 SPRING Fo0U— Ev/TURX I
12 210-55108 SPRING SUSPENTION SHAFT NPT IH 1
13 210-55207 SPRING SUSPENTION EwRUXR AT 1
14 $S8-6121610-TP SCREW 3/16-28 L=15.5 ES5%xyY 3,/16—-28 L=15.5 2
15 S5-6621840-SP SCREW 3/16-32 L=18.0 ESx%Y 3/16—-32 L=18 1
16 SS-7150740-SP SCREW 15/64-28 L=7 NIWESRY 15/64—-28 L=7 2
17 NS-6680320-SP NUT 9/32-28 Ovhsrvyhk 9,/32-28 1
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7. HOOK DRIVING SHAFT COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION m B Qty

1 210-55504 CONNECTING ROD 70w R 1
2 210-55603 CON-ROD ECCENTRIC CAM FrOv R AVIVAL 1
3 210-55702 CAM SLIDE PLATE FF0Ov R AVYYIAL HADOAY 1
4 210-55801 OSCILATING ROCK SHAFT AU 1
5 210-55959 OSCILATING ROCK SHAFT FATUYVY (U3) 1
6 210-55900 HINGE PIN FFT7U3 I7 M
7 TA-0290301-MO RUBBER PLUG At D=2. 9X3. 2 L=3 (1)
8 CQ-3030000-00 OIL WICK avy (0.04)
9 210-56312 ROLLER STUD Jouddavy 1
10 * 401-78619 HOOK_DRIVING_SHAFT_ASM Ty (&EE) 1
(K| 210-56502 DRIVING SHAFT BUSHING,FRONT I RIXF)D 1
12 210-56601 DRIVING SHAFT BUSHING,REAR DI T RAYI 1
13 210-56007 ROCK SHAFT BUSHING,FRONT FFTUIYO IXIAZIL 1
14 210-56809 SHUTTLE RACE BODY FTAHT 1
15 210-56908 HOOK COVER FAHA< TH 1
16 210-57005 SLIDE PLATE A FFT7UT VIXTUAE5 A I
17 210-57104 SLIDE PLATE B FFTUD YIXUAE B 1
18 210-57203 CON-ROD PIN YrOVE LoogwvwIo 1
19 210-57302 CON-ROD PIN WEDGE 70OV R LovIo rXEY 1
20 210-57401 BOBBIN ReE> 1
21 210-57500 HOOK COUNTER SPRING FTFA~ THIXR 2
22 210-57609 CAGE & ROLLER Jr—y & O—3 1
23 210-41850 HOOK ASM. h~ 1
24 $S-8151550-SP SCREW 15/64-28 L=15 RXXRY 15/64-28 L=15 1
25 SM-6081802-TP SCREW OYAZ7FmIL & 2
26 SS-7110830-SP SCREW 11/64-40 L=7.5 NIWES®RY 11/64-40 L=7.5 2
27 211-54216 OSCILLATOR J7Jud 1
28 S$S-8151150-SP SCREW 15/64-28 L=10.5 AXXRY 15/64-28 L=10. 5 1
29 210-57708 SCREW FAT7UTD HIAE IARY 2
30 NS-6110420-SP NUT 11/64-40 OvAZFYE~ 11,/64-40 2
31 SS-7621510-SP SCREW RILESRY I
32 S$S-8151550-SP SCREW 15/64-28 L=15 RXRY 15/64-28 L=15 2
33 210-57807 SCREW DI RIRAY)I IDOUBRARY 1
34 $5-8150710-SP SCREW 15/64-28 L=7 AXXRY 15/64—-28 L=7 1
35 229-04155 MAIN SHAFT THRUST COLLAR ASM. DDITRASANIYT (U=) 1
36 SS-8660610-TP SCREW 1/4-40 =6 RXXRY 1T/4-40 L=6 )
37 SM-9082003-SC SCREW M8 L=20 OvAIRIL & 1
38 NS-6680320-SP NUT 9/32-28 Ovhsrvyhk 9,/32-28 1
39 210-56205 CRANK SLIDE BLOCK 27U AV 1
40 210-57906 SCREW FAHAT TH ARY 2
41 SS-6151440-SP SCREW 15/64-28 L=14 ESXY 15/64-28 L=14 T
42 B1702-012-000 OIL FELT JI)Lb 1
43 B1806-038-000 OIL FELT VHIY HyOXFIL TJIIb 1
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REF.NO  NOTE PART NO DESCRIPTION 2 & Qty
1 210-59001 THREAD TENSION POST ARFIoy R 1
2 B3126-012-000 THREAD TENSION DISK A NFI-ITS 2
3 B3125-012-000 THREAD TENSION NUT A4 hF3-> FYH 2
4 210-59100 THREAD TENSION SPRING A hFaoy % 2
5 210-59209 THREAD TENSION POST BRACKET ARFIDIRD RYA 1
6 210-59308 THREAD TENSION GUIDE ANFaoy TUFA T
7 210-59407 THREAD RELEASING PLATE A RIIVAAE 1
8 $S-7090710-SP SCREW 9/64-40 L=6.8 JIbeSxY 9/64—-40 L=6 1
9 210-59605 SPRING A A4 NMUJIR A 1

10 210-59704 THREAD TAKE-UP SPRING GUIDE A4 hRUJR B 1
11 210-59803 SPRING SUPPORT PLATE ANRUR DA% 1
12 210-59902 THREAD TENSION WHEEL POST A hFaovIx JU 1
13 210-60009 THREAD TENSION WHEEL ANFUFATILR 1
14 210-60108 WHEEL FELT ANFUFATILNY TIIbh 2
15 210-60207 FELT SUPPORT PLATE ARNTFUFATIY T FYT 2
16 211-61153 ARM THREAD GUIDE ASM., LOWER TP—LARFA (&F) (3) 1
17 B1131-562-000 FRAME THREAD GUIDE, LOWER ARNTUFA VF 1
18 NS-6680320-SP NUT 9/32-28 OvhoFrYh 9,/32-28 1
19 SD-0600321-SP HINGE SCREW D=6 H=3.2 Foxy D=6 H=3. 2 1
20 NS-6150310-SP NUT 15/64-28 OvhoFrYhk 15/64-28 1
21 SS-7111120-SP SCREW 11/64-40 L=10.5 JIESXY 11,/64-40 L=10.5 2
22 $S-7090610-SP SCREW 9/64-40 L=6 ISRy 9,/64-40 L=6 1
23 $S-7090710-SP SCREW 9/64-40 L= 6.8 JIbeSxY 9/64-40 L=6. 8 1
24 $S-1090410-SL SCREW 9/64-40 L=4 HYS5xY 9/64-40 L=3. 7 1
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- REARENER

RERBE

9. THREAD WINDER & THREAD GUIDE COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 210-67905 THREAD WINDOW PLATE A "FETRAS 1
2 SS-7111120-SP SCREW 11/64-40 L=10.5 JIbeSxY 11/64-40 L=10 4
3 210-61056 THREAD WINDER ASM. A ~FYA YvdD 1
4 B3201-158-000 THREAD WINDER BASE A4 bRFTA (1)
5 210-61015 BOBBIN WINDER SPINDLE A "NFEIY (1)
6 B3203-158-000 WASHER A MFFTA KNIYTTAX (3)
7 210-61106 BOBBIN PRESSER REVFYT (1)
8 210-61205 BOBBIN PRESSURE SPRING REVFATT J{x (1)
9 S$S-5060410-SP SCREW 3/32-56 L=3.5 NSAxXY 3/32—-56 L=3. 5 (2)

10 SS-7081310-SP SCREW 1/8-44 L=12.5 JIbeSxRY 1,/8—-44 L=12. 5 (1)
(K| NS-6080210-SP NUT 1/8-44 OvVAIFYE 1,/8-44 [@D)
12 $5-8110510-SP SCREW 11/64-40 L=5 RXXRY 11,/64—-40 L=5 (2)
13 B3204-232-000 BOBBIN WINDER FRAME 4 ~RFDT (1)
14 B3205-232-000 HINGE SCREW, A ~FDFT oY (1)
15 B3206-232-000 BOBBIN WINDER TENSION BRACKET A KNIFITHA FIA-TYAH (1)
16 210-61304 SPRING ARF IITTAX (@)
17 B3211-210-000 BOBBIN WINDER WHEEL A4 ~FIILVY (1)
18 A3222-958-000 BOBBIN WINDER SPRING,LONG A hYF VOYA FIA-BYAY )R (1)
19 B3207-158-000-A THREAD WIDING SHAFT COLLAR A KFIIVIHS— (1)
20 S$S-7111810-SP SCREW 11/64-40 L=18 JbeZxY 11/64-40 L=18 (3)
21 SD-0720193-SP HINGE SCREW D=7.24 H=1.9 XTI D=7. 24 H=1.9 M
22 NS-6110310-SP NUT 11/64-40 OvAhAoIFrvYhk 11,/64-40 (1)
23 B3212-210-000 FRICTION WHEEL 4 kY IHYIILYT (1)
24 NS-6110310-SP NUT 11/64-40 OvhorvYhk 11,/64-40 (1)
25 210-61403 STOPPER 4 Y F Abhw){— 1
26 SS-7112810-SP SCREW 11/64-40 L=28 NJIWES®RY 11/64-40 L=28 I
27 105-02300 THREAD CUTTER A hFURIAS 1
28 SS-6080410-SP SCREW 1/8-44 L=4 ESxY 1./8-44 L=4 2
29 210-61601 FRIOCTION WHEEL 4 Y+ BV IILY 1
30 $5-8150710-SP SCREW 15/64-28 L=7 AXRY 15/64—-28 L=7 2
31 210-61759 THREAD WINDER GUIDE BASE ASM. SEARNTIFATA U= I
32 210-61700 THREAD WINDER GUIDE BASE EA N FPUFAEIA (1)
33 B3129-012-B00 THREAD TENSION SPRING A hF3I- )R B (1)
34 210-59001 THREAD TENSION POST A ~Favy R (1)
35 B3126-012-000 THREAD TENSION DISK A ~FI-IHYS (2)
36 B3125-012-000 THREAD TENSION NUT A NFI-Y FYK M
37 NS-6680320-SP NUT 9/32-28 OvAho+rvhs 9,/32—-28 (1)
38 SS-7110910-SP SCREW 11/64-40 L=8.5 RIbeESx%yY 11/64-40 L=8. (1)
39 $5-6080710-SP SCREW 1/8-44 L=6.5 ESxyY 1./8-44 L=6.5 (1)
40 B2510-158-000 THREAD WINDER THREAD GUIDE A NRFARNTUFA 1
41 210-61908 GUIDE BRACKET A F AK7UFA RNIUTEA 1
42 SS-7090710-SP SCREW 9/64-40 L=6.8 JIleZSxy 9,/64-40 L=6. 8 1
43 S$S-7151120-SP SCREW 15/64-28 L=11 JIleZSxY 15/64-28 L=11 2
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10. KNEE LIFTER & OIL PAN COMPONENTS
BRLIF - m2(IBAR

REF.NO NOTE PART NO DESCRIPTION @ % Qty
1 210-62500 PRESSER BAR LIFTING BAR EFFHORD 1
2 210-62609 HINGE SCREW EFPIRD Y 1
3 210-62708 LINK BASE X7 UvosA 1
4 210-62807 PRESSER BAR LIFTING LINK ExT7sUVY 2
5 210-62906 KNEE LIFTER SIDE CONNECTINGBAR EY7S 33RD 1
6 B1513-280-000 TENSION SPRING IS ERYVINR 1
7 B3413-227-000 SPRING SUSPENSION ES7s UvooF N\RHhTIo 1
8 210-63003 CONNECTING BAR ES7S TR 1
9 210-63102 CONNECTING BAR JOINT Ev7s SFRY twwya 1

10 210-63201 KNEE LIFTER LEVER EU7s 7O 1
11 210-63300 ROLLER STUD ET7FTO J0Y7 T
12 210-63409 ROLLER ev74 F3 30 1
13 210-63508 KNEE PRESS SIDE SHAFT EH7F 3IRY (A) 1
14 210-63607 KNEE LIFTER BAR EH7s OF 1
15 210-63706 KNEE LIFTER BAR BROCK EU7S OFHYISA 1
16 210-63904 PIN NXTOURXEY 1
17 210-63805 SPRING PRESSER REGULATORYCOLLA X7V Favbwvhs— 1
18 B3429-521-000 KNEE PRESS SPRING EHT7S ERYNXR 1
19 B3432-521-000 PIN ESPTYET Ay 1
20 SS-7150740-SP SCREW 15/64-28 L=7 RibeZxyY 15/64-28 L=7 2
21 SD-0790431-SP HINGE SCREW D=7.94 H=43 FUXRY D=7. 94 H=4. 3 2
22 SD-0790431-SP HINGE SCREW D=7.94 H=4.3 Foxy D=7. 94 H=4. 3 1
23 SD-1000701-TP HINGE SCREW D=10 H=7 FUxRY D=10 H=7 1
24 SD-1111351-SP HINGE SCREW D=11.11 H=13.5 Fvx¥y D=11. 11 H=13. 5 1
25 $5-9681610-TP SCREW 9/32-28 L=16 OvAoRILE 9/32-28 L=16 1
26 SS-7681650-TP SCREW 9/32-28 =16 NILESXY 9,/32-28 L=16 I
27 SS-7110910-TP SCREW 11/64-40 L= 8.5 JIbeSxY 11,/64—-40 L=8. 2
28 $S-7620750-SP SCREW 3/16-32 L=6.5 JibesxyY 3/16-32 L=6. 5 1
29 NS-6620310-SP NUT 3/16-32 OvhorYhk 3/16-32 1
30 210-64001 OIL PAN TS0 1
31 105-39906 SET NAIL KXTF 6
32 181-25609 LINK COLLAR 2RI ~X HAS-— 1
33 SD-0790432-SP HINGE SCREW D=7.94 H=4.3 Foxy D=7. 94 H=4. 3 1
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11. BELT COVER COMPONENTS

~NIU 1) —E8fR
4

3
REF.NO NOTE PART NO DESCRIPTION B % Qty
1 #01 210-96508 BELT COVER B (JE) N)LhANK—=B (JE¥TD) 1
2 210-68101 BELT COVER B ~N)UhAHI—B 1
3 210-64308 BELT COVER BRACET N)UhAN—= BT 1
4 SS-6110480-SP SCREW 11/64-40 L=4.3 ES%Y 11/64-40 L=4. 3 2
5 SS-7150740-SP SCREW 15/64-28 L=7 RbeSxy 15/64-28 L=7 5
6 SS-7151410-TP SCREW 15/64-28 L=14 NIlESXY 15/64-28 L=14 T
7 210-68051 BELT COVER A NI A=A (SGXN)LYF) 1
8 CM-5003000-01 DIRECTION LABEL KOOSR (1
9 210-68002 BELT COVER A N)U A=A (1
NOTE(;*52) #01...FOR JE JE M
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12. THREAD STAND COMPONENTS
ARILTREAFR

& e ?

@Fw@\

=
[=[=}

DESCRIPTION

NOTE PART NO

REF.NO

THREAD STAND ASM.

400-96354
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13. TABLE COMPONENTS
== RA LR

13

\

REF.NO NOTE PART NO DESCRIPTION B % Qty
1 210-68754 TABLE ASM. -2 (U=) 1
2 210-68705 TABLE =2 (1)
3 111-55108 DRAWER =S (1)
4 111-55207 DRAWER SUPPORT t+45y ST (2)
5 B8204-555-D00 STAPLE BASE 2ATFvIN FA (1)
6 SK-3311600-SE WOOD SCREW D=3.1 L=16 TJXY D=3. 1 L=16 (6)
7 B8209-012-000 RUBBER CUSHION N7 THIdA 4
8 B8206-012-000 FELT CUSHION N=D owvy3v 4
9 105-39906 SET NAIL KXo 4

10 110-75801 RUBBER SPACER YN Vars 2
K] 105-39906 SET NAIL KNXTF 4
12 210-65156 LEG ASM. Fvo (V=) 1
13 B7114-012-0A0 MOTOR CONNECTING ROD ASM. Looym—- wxrF U= 1
14 SK-3513200-SC WOOD SCREW D=5.1 L=32 TILEIXRY D=5. 1 L=32 4
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14. ACCESSORIES PARTS COMPONENTS (1)
fTEmRER (1)

T T T ]
\ \ ©
\ \
1— o,
\ \ o0 10
\ \
\ \
o B 17 18 19
3 4

N

S

12 13 7 14
C%
5
10

20
/ \ W i / |
/ ‘ /@ o
g> . > 8 =y
( \ / \ { 16
Y. 9
- <
© ®
REF.NO NOTE PART NO DESCRIPTION m % Qty
1 MC-5320023-04 NEEDLE (794 NM=230-4) J\U (794 NM=230 4ikr4AU) 1
2 * 229-32800 ACCESSORIE BAG FEm/I\v 1
3 229-33006 SCREW DRIVER,LARGE RSA)(— (FA1) 1
4 123-47308 SCREW DRIVER (SMALL) RSA)(—= (¥3D) 1
5 262-34005 VINYL COVER O JEZ—)LHI— 1
6 B9121-220-0A0 OILER (CONTAINING NO.2 OIL) 7ISHY NO24A4U I
7 210-57401 BOBBIN REY 3
8 * 400-52262 THREAD GUIDE PIN RENE 1
9 NS-6620310-SP NUT 3/16-32 OvAhoIFrYhr 3/16-32 1
10 B8213-512-000 HINGE by 2
11 SS-1681140-SP SCREW 9/32-28 L=11 PSRRI 9,/32—-28 L=11 4
12 * 260-34702 WRENCH mOx/F (R 14X11 1
13 B9113-012-000 WRENCH (9X10) Ua-JF X)W (¥3-) 1
14 210-64506 SUPPORTING BLOCK roTD HHIRD 1
15 #01  210-64605 SUPPORTING ARM TYvvavE HUIoF 1
16 #01 NS-6150430-SP NUT 15/64-28 OVAZFYK~ 15,/64—-28 I
17 * B9141-372-000 HEXAGONAL WRENCH, LARGE AR 2 (R 1
18 J1066-000-00F HEXAGONAL WRENCH KEY OVHIRD RS 1
19 J1066-000-00G HEXAGONAL WRENCH KEY OvAHIRD RIS 1
20 CM-6001002-01 WEEE INFORMATION SHEET WEEE AVJ#4X—Y3y y—h 1
NOTE(;EED) #01...0PTION A=
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15. ACCESSORIES PARTS COMPONENTS (2)
TEmEER (2)

REF.NO NOTE PART NO DESCRIPTION B % Qty
1 210-68556 OIL POT ASM. TISYMR (BY ) 1
2 210-68564 OIL POT ASM. FPISYR (UF) (1)
3 210-64704 OIL POT COVER FPISYR TH (1)
4 210-64803 OIL POT FISYR (1)
5 PH-0400402-C0 PARALLEL PIN NAd-EY 4X40 (1)
6 SS-8090410-SP SCREW 9/64-40 L=3.5 KRXXY 9,/64-40 L=3. 5 M
7 SS-7090710-SP SCREW 9/64-40 L=6.8 JIbeES®RY 9,/64—-40 L=6. 8 (1)
8 B3114-761-000 FRAME THREAD GUIDE B AN7PVFA B (1)
9 210-64902 COVER STOPPER FPISYR TH AF)x% (1)

10 NS-6060350-SP NUT 3/32-56 Ovhorvhk 3./32-56 (1)
K| 210-65057 KNEE PRESS ASM. e 7= I

12 B3430-521-000 KNEE PRESS JOINT 7S VET (1)
13 B3428-521-000 PRESSER SPRING 7P FI0 FTIIR (1)
14 SS-7151550-SP SCREW 15/64-28 L=14.5 TIeESRY 15/64-28 L=14 (1)
15 SS-7090510-SP SCREW 9/64-40 L=4.6 JIESRY 9,/64—-40 L=4. 6 (1)
16 229-34251 KNEE PAD PLATE ASM. EO7PTA5 (=) (D
17 400-24739 KNEE PRESS ROD MOUNTING ARMASM 7 F4FI0 NJWHSOIFRINYE (1
18 229-34707 SCREW EBPFEITITRNIYTTITFTIUARY (2)
19 400-24738 KNEE PRESS ROD MOUNTING ARM P FETFIONIYTDT (1)
20 210-65008 SHAFT 57> 33V (B) (1)
21 SS-7151210-SP SCREW 15/64-28 L=12 JILESXY 15/64—-28 L=12 T
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16. LIST FOR INFORMATION OF CHANGE
EBEBEHRIADS

As to the place changed, refer to the corresponding Rev.No.

When previous parts(Obsoleted part)and new parts (Added parts)are
not interchangeable with each other:

In this case,even obsoleted parts(D.)can be ordered with the
obsoleted part number, so select the parts with changed dates and
place your orders.

EZEERE, ZLRev. No. REIZRIREL
PoOEABIALNEBOBEEE, HRSncad T, JEXTEET,
29000106

No.0543-[04]-+ *Rev. No.

*A:Added partsEn¥a/D:0bsoleted partsHBER/E:ErratumsE

Rev.|PagelRef. Parts No. Rev.[PagelRef. Parts No.
*x No. E |No. & % * No. BE |No. & %
D 03 1 19| CM-3002000-01
A 04 1 19/210-59514

D | 03 12 10[210-56403

A 04 12 10/401-78619

D | 03 12 131210-56700

D| 03 12 39 |PT-0402200-SH

D| 03 19 11229-30358 A | 04 19 11400-96354

D |05 19 - |No.2~No .20

D | 05 21 2|B9101-552-000 A | 06 21 21229-32800

D | 05 21 8| B1114-517-000 A| 06 21 81400-52262

D | 05 21 12|B9112-012-000 A | 06 21 12]1260-34702

D| 05 21 17/J1066-000-00D A| 06 21 17|B9141-372-000
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NUMERICAL INDEX OF PARTS

5|

PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
i 5 NO mE 5 NO o 5 NO mE 5 NO
A3222-958-000 16 18 | NS-6680320-SP 14 18 | SS-7090710-SP 22 7| 210-44201 1 7
A3243-997-C00 1 4| NS-6680320-SP 16 37 | SS-7091410-SP 6 20 | 210-44300 1 9
NS-6680410-SP 2 11 | SS-7110540-SP 4 25 | 210-44508 2 1

B1131-562-000 14 17 | NS-6680410-SP 2 19| SS-7110830-SP 12 26 | 210-44607 2 2
B1213-012-000 8 45 | NS-6680410-SP 4 66 | SS-7110840-SP 4 26 | 210-44706 2 3
B1424-158-000 8 36 | NS-6680410-SP 8 24 | 8S-7110910-SP 16 38 | 210-44805 2 4
B1513-280-000 17 6 | NS-6680410-SP 8 32 | SS-7110910-TP 17 27 | 210-44904 2 5
B1617-241-H00 8 33 | NS-6680410-SP 8 47 | SS-7111120-SP 4 63 | 210-45109 2 7
B1618-241-H00 8 34 | NS-6720440-SP 4 11| SS-7111120-SP 14 21| 210-45208 2 8
B1619-241-H00 8 11 | NS-6720440-SP 4 68 | SS-7111120-SP 16 2 | 210-45406 2 12
B1662-562-000 6 16 8§8-7111810-SP 16 20 | 210-45505 2 13
B1702-012-000 8 44 | PH-0400402-CO 22 5| SS-7112810-SP 16 26 | 210-45604 2 14
B1702-012-000 12 42 | PS-0300201-KP 6 22 | 8S-7150740-SP 1 15 | 210-45703 2 15
B1806-038-000 12 43 | PT-0405600-SH 2 18 | SS-7150740-SP 10 16 | 210-46008 2 27
B2510-158-000 16 40 §8-7150740-SP 17 20 | 210-46107 2 28
B3114-761-000 22 8 | RE-0400000-K0 2 24 | SS-7150740-SP 18 5| 210-46206 2 29
B3125-012-000 14 3 | RE-0700000-KO 8 37 | SS-7151120-SP 4 64 | 210-46313 2 30
B3125-012-000 16 36 | RE-0800000-KO 4 13 | SS-7151120-SP 16 43 | 210-48707 4 12
B3126-012-000 14 2 | RE-0800000-KO 4 27 | SS-7151210-SP 22 21| 210-48707 4 18
B3126-012-000 16 35 | RE-0800000-KO 4 48 | SS-7151410-TP 18 6 | 210-48707 4 40
B3129-012-B00 16 33 88-7151550-SP 4 54 | 210-49200 4 1
B3201-158-000 16 4| SD-0600321-SP 14 19 | SS-7151550-SP 22 14 | 210-49309 4 2
B3203-158-000 16 6 | SD-0720193-SP 16 21| SS-7620750-SP 17 28 | 210-49408 4 3
B3204-232-000 16 13 | SD-0790431-SP 17 21| SS-7621040-SP 6 25| 210-49515 4 4
B3205-232-000 16 14 | SD-0790431-SP 17 22 | S8S-7621510-SP 12 31| 210-49606 4 5
B3206-232-000 16 15 | SD-0790432-SP 17 33 | SS-7681650-TP 17 26 | 210-49705 4 6
B3207-158-000-A 16 19 | SD-1000701-TP 17 23 | SS-8090410-SP 22 6 | 210-49804 4 7
B3211-210-000 16 17 | SD-1000951-SP 8 46 | SS-8110510-SP 16 12 | 210-49903 4 8
B3212-210-000 16 23 | SD-1070901-TP 2 31| SS-8150410-SP 6 23 | 210-50000 4 9
B3413-227-000 17 7| SD-1111351-SP 17 24 | 8S-8150710-SP 2 21| 210-50000 4 67
B3428-521-000 22 13 | SD-1201201-TP 4 65 | SS-8150710-SP 4 17 | 210-50109 4 10
B3429-521-000 17 18 | SD-1201201-TP 8 31| SS-8150710-SP 4 52 | 210-50109 4 69
B3430-521-000 22 12 | SK-3311600-SE 20 6 | SS-8150710-SP 8 29 | 210-50505 6 1
B3432-521-000 17 19 | SK-3513200-SC 20 14 | SS-8150710-SP 8 42 | 210-50604 6 2
B7114-012-0A0 20 13 | SM-6061552-TP 4 15| SS-8150710-SP 12 34 | 210-50703 6 3
B8204-555-D00 20 5| SM-6061552-TP 4 55 | SS-8150710-SP 16 30 | 210-50802 6 4
B8206-012-000 20 8 | SM-6061552-TP 4 70 | SS-8151150-SP 8 28 | 210-51008 6 6
B8209-012-000 20 7| SM-6061552-TP 8 25| SS-8151150-SP 8 30 | 210-51107 6 7
B8213-512-000 21 10 | SM-6061552-TP 8 35| SS-8151150-SP 8 41| 210-51206 6 8
B9113-012-000 21 13 | SM-6061552-TP 8 38 | SS-8151150-SP 12 28 | 210-51305 6 9
B9121-220-0A0 21 6 | SM-6061650-TP 4 61| SS-8151550-SP 2 16 | 210-51404 6 10
B9141-372-000 21 17 | SM-6081802-TP 4 16 | SS-8151550-SP 12 24 | 210-51503 6 1"
SM-6081802-TP 12 25| SS-8151550-SP 12 32 | 210-51602 6 12

CM-3002000-01 1 16 | SM-8061212-TP 4 56 | SS-8620610-TP 8 21| 210-51701 6 13
CM-3012000-02 1 18 | SM-8061212-TP 4 58 | SS-8660512-TP 4 53 | 210-51800 6 14
CM-5003000-01 18 8 | SM-8061212-TP 4 62 | SS-8660512-TP 4 60 | 210-52006 8 2
CM-6001002-01 21 20 | SM-9082003-SC 12 37 | SS-8660512-TP 8 48 | 210-52105 8 3
CQ-2020000-00 2 10 | SS-1090410-SL 14 24 | SS-8660610-TP 2 25 | 210-52204 8 4
CQ-2020000-00 4 49 | SS-1681140-SP 2 20 | SS-8660610-TP 4 14 | 210-52303 8 5
CQ-2020000-00 8 49 | SS-1681140-SP 21 11| SS-8660610-TP 8 27 | 210-52402 8 6
CQ-3030000-00 12 8 | SS-2110915-SP 1 10 | SS-8660610-TP 8 40 | 210-52501 8 7
CS-0790721-TH 8 22 | 8S-2110915-SP 1 12 | SS-8660610-TP 12 36 | 210-52501 8 16
CS-1471012-SH 8 26 | SS-2110915-SP 2 22 | SS-8660612-TP 2 17 | 210-52600 8 8
CS-1801211-SH 4 50 | SS-4080620-TP 8 20 | SS-8660810-TP 4 51| 210-52600 8 15
S$S-5060410-SP 16 9 | SS-8660942-TP 6 21| 210-52709 8 9

D2446-141-E00 4 57 | SS-6080410-SP 16 28 | SS-9681610-TP 17 25| 210-52808 8 10
$S-6080710-SP 16 39 | S$S-9702110-SP 2 23 | 210-53004 8 12

J1066-000-00F 21 18 | SS-6110480-SP 18 4 210-53103 8 13
J1066-000-00G 21 19 | SS-6110710-TP 4 59 | TA-0290301-M0 12 7| 210-53202 8 14
S$S8-6121210-SP 6 26 210-53509 8 17

MC-5320023-00 4 32 | S$S-6121610-TP 10 14 | WP-0621026-SP 4 71| 210-53608 8 18
MC-5320023-04 21 1| SS-6151440-SP 12 41 210-53707 8 19
S$S8-6151920-SP 1 13 | 105-02300 16 27 | 210-54002 10 1

NS-6060350-SP 22 10 | SS-6151920-SP 8 43 | 105-39906 17 31| 210-54101 10 2
NS-6080210-SP 16 11| SS-6621840-SP 10 15 | 105-39906 20 9| 210-54200 10 3
NS-6090310-SP 6 24 | S$S-6660622-TP 6 15 | 105-39906 20 11| 210-54309 10 4
NS-6110310-SP 16 22 | SS-7060310-SP 1 8 | 110-75801 20 10 | 210-54408 10 5
NS-6110310-SP 16 24 | SS-7081310-SP 16 10 | 111-55108 20 3| 210-54507 10 6
NS-6110420-SP 12 30 | SS-7090510-SP 22 15 | 111-55207 20 4| 210-54606 10 7
NS-6150310-SP 14 20 | SS-7090610-SP 14 22 | 123-47308 21 4| 210-54705 10 8
NS-6150430-SP 21 16 | SS-7090620-TP 8 23 | 181-25609 17 32 | 210-54804 10 9
NS-6620310-SP 17 29 | SS-7090710-SP 1 11 210-54903 10 10
NS-6620310-SP 21 9| SS-7090710-SP 14 8 | 210-41850 12 23 | 210-55009 10 1"
NS-6680320-SP 10 17 | SS-7090710-SP 14 23 | 210-44102 1 6 | 210-55108 10 12
NS-6680320-SP 12 38 | SS-7090710-SP 16 42 | 210-44151 1 5| 210-55207 10 13
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NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
e 5 NO e 5 NO e 5 NO mE 5 NO

210-55504 12 1| 210-68002 18 9
210-55603 12 2| 210-68051 18 7
210-55702 12 3| 210-68101 18 2
210-55801 12 4| 210-68556 22 1
210-55900 12 6 | 210-68564 22 2
210-55959 12 5| 210-68705 20 2
210-56007 12 13 | 210-68754 20 1
210-56205 12 39 | 210-90709 1 3
210-56312 12 9| 210-91707 2 6
210-56502 12 11| 210-91806 2 26
210-56601 12 12 | 210-92002 4 28
210-56809 12 14| 210-92101 4 29
210-56908 12 15| 210-92200 4 30
210-57005 12 16 | 210-92309 4 31
210-57104 12 17 | 210-92408 4 33
210-57203 12 18 | 210-92507 4 34
210-57302 12 19 | 210-92606 4 35
210-57401 12 20 | 210-92705 4 36
210-57401 21 7| 210-92804 4 37
210-57500 12 21| 210-92903 4 38
210-57609 12 22 | 210-93000 4 39
210-57708 12 29 | 210-93109 4 41
210-57807 12 33 | 210-93208 4 42
210-57906 12 40 | 210-93307 4 43
210-59001 14 1| 210-93406 4 44
210-59001 16 34 | 210-93505 4 45
210-59100 14 4| 210-93604 4 46
210-59209 14 5| 210-93703 4 47
210-59308 14 6 | 210-93901 4 19
210-59407 14 7 | 210-94008 4 20
210-59514 1 19| 210-94107 4 21
210-59605 14 9| 210-94701 4 22
210-59704 14 10 | 210-94800 4 23
210-59803 14 11| 210-94909 4 24
210-59902 14 12 | 210-95005 6 5
210-60009 14 13 | 210-95104 6 18
210-60108 14 14 | 210-95153 6 17
210-60207 14 15| 210-95609 8 1
210-61015 16 5| 210-96359 1 1
210-61056 16 3| 210-96409 1 2
210-61106 16 7| 210-96508 18 1
210-61205 16 8 | 210-97506 6 19
210-61304 16 16 | 210-97605 1 14
210-61403 16 25| 211-54216 12 27
210-61601 16 29 | 211-61153 14 16
210-61700 16 32 | 229-01805 1 17
210-61759 16 31| 229-04155 8 39
210-61908 16 41| 229-04155 12 35
210-62500 17 1| 229-32800 21 2
210-62609 17 2 | 229-33006 21 3
210-62708 17 3| 229-34251 22 16
210-62807 17 4| 229-34707 22 18
210-62906 17 5| 260-34702 21 12
210-63003 17 8 | 262-34005 21 5
210-63102 17 9

210-63201 17 10 | 400-24738 22 19
210-63300 17 11| 400-24739 22 17
210-63409 17 12 | 400-27078 2 32
210-63508 17 13 | 400-52262 21 8
210-63607 17 14 | 400-96354 19 1
210-63706 17 15| 401-78619 12 10
210-63805 17 17

210-63904 17 16

210-64001 17 30

210-64308 18 3

210-64506 21 14

210-64605 21 15

210-64704 22 3

210-64803 22 4

210-64902 22 9

210-65008 22 20

210-65057 22 11

210-65156 20 12

210-67855 2 9

210-67905 16 1
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